= Tenaris

Tubos de Acero de México, S.A.
K 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero | Page / Pagina:
06042669 1/5

Date/Dia:  04/12/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer's Reference / Referencia del eliente Manufacturer's Works Order N° / Confirmacién de Venta
- 094405/01
Manutacture Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
[Standard or Specification / Normas o especificaciones, Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SAL106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Cimensicns / Dimensiones. - JLength / Longitud. Quantity / Cantidad. 84 Pcs \UN Mominal Weight / Peso Mominal
114.30 X 6.02 MM 6.00 / 6.50 MTS ! 16.07 KG/M
4 1/2 X 0.237 INCH 19.70 / 21.30 FT . . . 10.79 LB/FT
| : TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test ¥Y.S. uTs. - S WS, )
Condicion de la probeta Dimensiones de |a probeta temp Unit / Unidad Unit / Unidad ! Elongation_
HeatM® | Samplen° ] Ls Type Size Temp. (KG/MM2 KG/MM2 UTS Alargamients
Colada N* § Muestra N° Tipe Ori Tamafio de
mm ensayo Required/Requerido Required / Requerido Required §% in 2 inches
TMin: TMiin: Min % =
Tilax: Thiax:
LMin: LMin: Max obt.
C LMax: LMax: o
48105 |561162| B Rec L 25.01 x 5.99 RT 35.22 53.49 0.66 31.90
48105 (561163) B Rec | L | 25.04 x 5.96 RT 33.70 50.86 0.66 32.40
48106 §561197] B Rec L 25.36 x 5.91 RT 31.25 48.45 0.65 35.40
48106 5611899 B Rec | L | 25.30 x 5.90 RT 31.46 48.80 0.64 35.10
48106 (561201} B Rec| L | 25.23 x 6.31 RT 32.65 49.45 0.66 35.30
48107 (561172} B Rec | L | 24.96 x 5.97 RT 32.48 48.66 0.67 33.50
48107 |561173§ B Rec| L | 25.21 x 6.01 RT 31.33 47.30 0.66 32.90
g s rnmmnu.” o e zanspie rrcﬁ._“wmn._n.r...nm,“r (DT TR G fy ! f.e..« Gt L L TR B e M e ique e flRzer Rectanguizr/ Sestangniar
Cyl: Cylindrical / Cilindrica T.S.: Tubular Strip / Segmento Tubular Ori: Orientation / Orlentacion S L:L itudinal / Longitudi
T: Transverse / Transversal RT: Room Temp IT EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Maximo Obt: Obtained / Obtenido Y.S.: Yield Strength / Fluencia I Minimo L
LMax: Longitudinal Maximum / Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Maximo Transversal
This is to cerify that the products described here in were manufactured, sampled, tested, and/far i o in with the iticati and meets the requirements in afl respects. This cerificate is issued by a computerized system and i is valid with electronic signature. On the odginal certilicale the trade-mark grean colored
» Tenaris' is stamped. In case the owner of the ariginal cerificate would release a copy of it, he must attest its confarmity to the ariginal one, taking upon himself the responsibiity for any untawful or not allowed use, Any alteration andior falsification will be subjected 1o 1he law.
This certificate is nat a declaration of origin nor may it be used as a declaration of origin,
Este documento cerifica que los productes itos agul fueson r wio i pe acuerdo con la ificacion de ia y satistace los f i querimi . Este certificado se emite i un sistema izado y es valido can firma electrdnica,  En el cenlidicado original al logotipo
Tenaris (verde) estd impresc en a hoja. En caso de que & poseedor del cenificado entregue una fatocopia del mismo, deberd garantizar la conformidad con el original, y se hace respansable por cuzlquier uso ilegal o indebido. Cualquier alteracion yio falsdicacion serd sujeta a la fey.
Este certificado no es, ni puede ser usado, como una declaracidn de origen. _ DICATIT 040
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= Tubos de Acero de México, S.A.
qm :m q —m Km 433.7 Carr. México-Veracruz
: Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06042669 2/5
Date/Dia: Om_.\.“ N\MOOO

Custemer/ Clierte: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacidn de Venta
094405/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipe de producteo, Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones, Steel Grade / Grade de acero, Ends / Extremos. NORMAL BEVEL

API S5L/ASTM Al106/ASME SAl06/ASTM A53 B/X42 PSLL BISELADO NORMAL

Dimensions / Dimensiones. . lLength / Longitud. Quantity / Cantidad. 84 Pcs/pz . ) Nominal Weight / Peso Nominal

114.30 X 6.02 MM 6.00 / 6.50 MTS : : . - 116.07 RG/M

4 1/2 X 0.237 INCH 19.70 / 21.30 FT ) 10.79 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA . |
Superficial Hardness / Dureza superficial. |
Externall Externa
Heat N* Sample Unit Unidad: BHMN
Colada N® § Muestra N° Ls §Req Min: Req. Max:
Result [Aesultado

48105 (561162 B 135
48105 561163 B 135
48106 (561197 B 134
48106 561199 B 133
48106 (561201 B 134
48107 §561172 B 136
48107 [561173 B 134
Ls: Location of the ple / Localizacion de la B : Body / Cuerpo U: Upset/ Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
e het Sample N° Fistteniia Test R : L . RO . N
| Colada N° § Muestra N° Ensayo de Aplastamiento 1 LR T O T e
48105 [561162 JGOOD/BUENO
48105 }561163 GOOD/BUENO
48106 |561187 GOOD/BUENO
This is ta certify that the products described here in were manufaciured, sampled, tested, andfor i in o with the

and meets the requirements in all respects. This cerificate is issued by a computerized System and it is valid with electronic signature. On the onginal cenificate the trade-mark green colored
Tenaris' is stiamped. In case the owner of the onginal certificate would release & copy of i, he must attest 45 conformity to the ariginal one, taking upan himsel the responsibility for any unkawful or not aliowed use. Any ion andior lon will be subj o the law.
This certilicate is not a declasation of origin nor may it be used as a declaration of origin.

Este documento cerifica que los producios d aqui fueron probados yo inspeccienados de acuerda con la

pecificacion de i3 y satist los i i Este certificada se emite i un sistema i v &5 vitlida con tirma electrénica,  En el cedilicado original el logatipo
Tenaris (werde) esta impreso en la hoja. En caso de que & del ifi entregue una b ia del mismo, deberd garantizar ia conformidad con el odginal, y e hace responsable por cualquier uso ilegal o indedico. Cualquier alteracion ylo falsificacidn serd sujeta a 1a ley.

Este cenificado no &5, ni puede ser usado, como una declaracién de origen. * DICA 777 04 0
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= Tubos de Acero de México, S.A.
qm:m q —m Km 433.7 Carr. México-Veracruz
2 Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

Heat N* Sample N° mmzm:_:m Test
Colads N° §_Muestra N° Ensayo de Aplastamiento

48106 |561193 }GOOD/BUENO
48106 561201 |GOOD/BUENO
48107 }561172 JGOOD/BUENO
48107 (561173 JGOOD/BUENO

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndmero Page / Pagina:
06042669 3/5
_ o Date/Dia: 04/12/2006
Customer/Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
. 094405/01
fManufacture Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero, Ends / Extremos. INORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensicns / Dimensicnes. Length / Longitud. Quantity / Cantidad. B4 . Pcs/p=z . . MNominal Weight / Peso Nominal
114.30 X 6.02 MM 6.00 / 6.50 MTS ) 16.07 RG/M
4 1/2 X 0.237 INCH 19.70 / 21.30 FT - 10.79 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition, % / Composicion %
c Mn Si Cr Mo s P Ni v Cu Al sn As
X100 X 1000
{Feat H Max
Colada Min
Sample N° [P Max
- :
[uestra e | Min

48105 H 18 109 24 3 2 2 10 29 2 58 26 7 4 1 3 16 1 47
561162 P 18 108 24 5 1 2.5 g 27 i 52 27 2 2 1 4 16 1 51
561163 P i8 105 23 5 1 2.1 g 26 1 50 25 6 2 1 4 16 1 51

48106 o 17 | 111§ 23; 5 3 1 10 | 25 L 46 2305 3 1 4 15 1 38 . st St = =

- : i : . : 5 Geiithe - S P . .
561197 P i7 111 22 5 2 1 12 26 £ 51 28 6 2 1 4 15 1 40 g :
561199 P 17 111 23 5 3 1.8 11 26 1 53 22 6 2 1 4 14 1 39
561201 P 17 111 22 5 2 1.3} 11 26 1 53 23 6 2 1 4 15 31 41
This is to cedily that the products described hera in were manufactured, sampled, tested, andfoe i in with the specificati and meats the requirements in alf respects. This cerfificate is issued by a computerized system and It is valid with electronic signature. On the original cenificate the trade-mark green colored
. Tenaris' is stamped. In case the owner of e original cerificate would release a copy of #, he must attest its conformity o the original one, taking upan himself the responsibiilty for any unlawiul or not allowed use, Any ion andor talsification wiill be subj to the law.

Tris certificate is not a declaration of origin nor may it be used as a declaration of origin.
Este documento cerifica que los productos descrilos aqui fueran probados yio i ionades de acuerdo con la e y sati fos i requerimi Este certificado se emite med| unsistema putars; ¥ e vahdo con firma elecirénica.  En el cerlificado osiginal &l logotipo
Tenaris {verde) esta impreso en la haja. En caso de que ef poseedor del cerilicads entregue una folocopia del mismo, deberd garantizar la conformidad con el original, y se hace responsable por cualguier uso ifegal o indebida. Cualguier alteracian o falsificacion serd sujeta 2 la ley.
Esle certificado ro es, ni puede ser usade, como una declaracion de origen. _ DICA 77704 0
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s = Tubos de Acero de México, S.A.
T 0 : m q -m Km 433.7 Carr. México-Veracruz
. Via Xalapa
(91697) Veracruz, Ver. México
{52) 229 989 1100 tel
(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06042669 4/5
Date/Dia:  04/12/2006
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
094405/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipe de producto. | Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de agero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 84 Pcs/pz Mominal Weight / Peso Nominal
114.30 X 6.02 MM 6.00 / 6.50 MTS ) ) L 116.07 RKG/M
4 1/2 X 0.237 INCH 19.70 / 21.30 FT 10.79 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
omposition, % [ Composicién %
c Mn | si cr | Mo | s P Ni v | cu Al | sn | As | Nb .
X 100 %1000 _ ] X 10000
Heat TH Max
Colada Min
Sample N° [P Max
Muestra N° Min
48107 H 17 107 22 3 2 2 10 21 1 36 26 1 2 1 3 11 1 29
561172 P 17 105 21 5 2 2 11 25 1 47 26 6 1 1 3 15 1 30
561173 P 17 107 22 5 2 2.3 12 26 1 48 27 & 1 1 4 11 1 30
H: Heat/ Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / TINFORMACTION SUPLEMENTARTA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

TARTICACION DT TURC:  IANINEDD TN CRLIZETE ¥ SIN COSTURAL

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO FPOR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

This is to certity that the products described here in were manufactured, sampled, tested, and/or insp in with the iicati and meets tha requirements in all respects. This certificate is issued by a computerized system and it is valid with slectranic signature. On the ariginal cenificate the trade-mark green colored
Tenaris' is stamped. In case the owner of the original cerificate would refease a copy of i, he must attest is conformity to the original ane, taking upon himsell the responsibiiity for any unlawful or not allowed use. Any on andlor falsification will be subj o the law.

This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Este documento certifica gue ios itos agui fueron B i i de acuerda con la especificacian de referencia y satisface los corespondienies requerimientos.  Este cerdificade se emite mediante un sistema computarizado y es vilido con firma electrdnica.  En el ceniticada original el logotipo
Tenaris (verde) estd impreso en |a hoja. En caso de gue 8l de! il entregue una b iz del mismo, deberd garantizar la conformidad con el original, v 58 hace responsable por cualquier use iegal ¢ indebedo, Cualguier alteracidn yo falsificacion serd sujeta a la ley,

Este cenlficado no es, ni puede ser usado, como una declaracion de arigen. _ DICA 777 04 0
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: r m :m q_m Km 433.7 Carr. México-Veracruz
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CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06042669 5/5
Date/Dia: 04/12/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
094405/01

Manufaciure Process / Proceso de fabricacién. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero, Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al06/ASME SAl106/ASTM A53 B/X42 PSL1 . . BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud, . Quantity / Cantidad. 84 Pcs/pz Nominal Weight / Peso Nominal

114.30 X 6.02 MM 6.00 / 6.50 MT ) . 16.07 RG/M

4 1/2 X 0.237 INCH 19.70 / 21.30 FT . . . 10.79 LB/FT

SUPPLEMENTARY TNFORMATION / INFORMACION SUPLEMENTARIA
EDICION DE LA NORMA : ASME SA 106/01. . R .

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Edition 2004.
EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.
CONTROL NO DESTRUTIVO TUBO (C.N.D.): SATISFACTORIO.
METODO DE INSPECCION: E.M.I. LONG. (EXT.) NOTCH 5%

PRESION DE PRUEBA HIDRAULICA: 2650 PSI, 5 SEG.
TAMSA REF: 660619

TAMSA QUALITY DEPARTMENT SIGNATURE

\m.c\\.m.H.H( CERTIFICATION DEPT CHIEF OF QURALI

. #
.\._.._\U\WMH_O. CERTIFICACION DE CALIDAD RESPONSABLE DEL#DEPTH.CE 1CACICN DE WALIDAD

: \\«AJ MARTINEZ J__S.wahm HONO! w.oa. \LVAMEZ AVILA :
s \w A 7 .\|.\\V
; TR Lo e : \M.un%&o\“ﬁ\ ; \. i) g N. - ~ 1
: ; o SE o g S { 7 T S i : - ¢
Quality System Certified \\ v h

N 110950

This is to certify that the products described hera in were manufiactured, sampled, tested, and/or inspected in accordance with the specification referenced and meets the requirements in all respects. This centificate is issued by a computerized system and it is valid with electronic signature. On the original cenificate the trade-mark green colored

Tenarig' is stamped.  In case the owner of the origing| certificats would release a copy of it, he must attest i#s conformity to the original one, taking upan himself the respansibility for any unlawiul or not allowed use. Any and/or falsification will be subj ta the kaw.

This certificate is not a declaration of origin ner may i be used as a declaration of origin,

Esle documento certifica gue fos productos Aes aqui fueron f; b wio i de acuerdo con fa ificacion de ia y sati fas i quesimi Este certifi 8 emite I un sisterna i ¥ &5 valico con firma electrénica,  En el certificado original ef logotipo

Tenaris (verde) estd impreso en la haja. En caso de que el del gue una | del mismao, deberd garantizar la conformidad con el oa.m_.:w__ ¥ s& hace respensable por cualguier uso ilegal o indebide, Cualguier alteracian yo falsiicacion serd suista a la ley,

Este cerificado no es, ni puede ser usade, como una declaracion de arigen. _ DICA 777 040




